
Final ReportFinal Report

Burnet-Llano County
Regional Water Facility Study

For

TWDB Regional Facility Planning Grant
(Project Contract No. 100-483-1072)

December 31, 2011

Prepared by: In association with:





 

 iii 

BURNET-LLANO COUNTY 
TWDB REGIONAL WATER FACILITY STUDY 

 
 

TABLE OF CONTENTS 
 

Page 
 
1.0 EXECUTIVE SUMMARY ........................................................................................... 1 
2.0 INTRODUCTION....................................................................................................... 3 

2.1 Project Background ......................................................................................... 4 
2.2 Scope of Study ................................................................................................ 6 
[...]
structures. 

Tow Village Water System (LCRA) 

Tow Village is located on the west side at the most northern upstream end of Lake Buchanan.  This 
water system, owned and operated by LCRA, serves approximately 29 connections (reduced from 
40 connections in 2006) with groundwater obtained from the Hickory aquifer.  Chlorination is the 
only treatment provided.  Facilities include one well with a capacity of 45 GPM, an 8,500-gallon 
clearwell, three high service pumps, and a 1,500-gallon hydropneumatic tank.  The capacity of the 
system is reported to be 39 GPM, and the water supplied exceeds the maximum contaminant levels 
(MCLs) for Radium-226 and Radium-228. 

LCRA has reported that they have a Compliance Agreement with TCEQ for the Tow Village Water 
System which is based on the “Draft Feasibility Report Feasibility Analysis of Water Supply for Small 
Public Water Systems” from Council Creek Village for the Texas Commission on Environmental 
Quality (TCEQ) in August 2010.  The agreement with TCEQ states that the system is not required to 
meet the federal radionuclide MCLs because none of the alternatives presented in the study are 



 

 27 

currently economically feasible.  However, LCRA reports that the agreement could be revoked at 
some point in the future depending on enforcement priorities and other pressures. 

Fall Creek Vineyards 

Adjacent to Tow Village are the Fall Creek Vineyards, which are privately owned.  Fall Creek 
Vineyards has three wells located in the Hickory aquifer, each with a capacity of about 300 GPM.  
The wells were not constructed as public drinking water supply wells and no water quality data has 
been provided.  The owners of Fall Creek have expressed an interest in using their wells to supply 
groundwater to a joint treatment facility that would provide drinking water to both Tow Village and 
themselves.  The proposed joint treatment plant would need to include reverse osmosis (RO) or 
similar type of treatment.   

Burnet County MUD No. 2 

On the east side at the northern end of Lake Buchanan is the proposed Eagle Mountain Reserve 
development.  The developer has established the Burnet County MUD No. 2 to provide water 
service to the homes planned for the development.  A water contract for 123 acre-feet/year has 
been negotiated with LCRA, and the proposed floating intake would be located in a cove fed by 
Beaver Creek on the eastern side of Lake Buchanan, opposite from Paradise Point Water System.  
The proposed facilities would also include a 100-GPM surface water treatment plant, clearwell and 
pressure maintenance facilities. 

The MUD has letters of intent to serve two other existing water systems in this area of the lake.  
These agreements specify that the MUD would provide up to 7.5 million gallons per year of treated 
water to South Silver Creek (I, II and III) and up to 0.4 million gallons per year of treated water to 
Silver Creek Village (not a participant in this study). 

South Silver Creek (I, II and III) Water System 

The South Silver Creek (I, II and III) Water System serves approximately 84 connections with 
groundwater obtained from three wells in the Hickory aquifer.  Treatment consists only of 
chlorination.  As mentioned above, the South Silver Creek Water System has entered into a letter of 
intent with the Burnet County MUD No. 2 to obtain up to 7.5 million gallons per year of treated 
surface water from the MUD. 

Council Creek Village Water System 

The water system at Council Creek Village serves about 146 connections on the east side of Lake 
Buchanan.  The water system includes three wells in the Hickory aquifer, a chlorination system, 
three storage tanks with a combined capacity of 64,000-gallons, seven high service pumps (with 
capacities of 7 GPM to 30 GPM), and two hydropneumatic tanks (1750 gallons and 2500 gallons).   
A chemical is added for iron treatment, most likely a sequestering agent.  The rated capacity of the 
system is reported to be 75 GPM.   

Bonanza Beach Water System (LCRA) 

The Bonanza Beach Water System is currently owned/operated by LCRA and serves approximately 
54 connections on the east side of Lake Buchanan.  The system includes three wells in the Hickory 
aquifer, a chlorination system, a 16,000-gallon clearwell, two high service pumps (80-GPM each), 
and a 2500-gallon hydropneumatic tank.  The rated capacity of the system is reported to be 30 
GPM.  Water quality information provided indicates that the treated water exceeds the MCLs for 
Radium-226 and Radium-228. 

LCRA has reported that they have a Compliance Agreement with TCEQ for the Bonanza Beach 
Water System which is based on the “Draft Feasibility Report Feasibility Analysis of Water Supply 
for Small Public Water Systems” from Council Creek Village for the Texas Commission on 



 

 28 

Environmental Quality (TCEQ) in August 2010.  The agreement with TCEQ states that the system is 
not required to meet the federal radionuclide MCLs because none of the alternatives presented in 
the study are currently economically feasible.  However, LCRA reports that the agreement could be 
revoked at some point in the future depending on enforcement priorities and other pressures. 

Cassie Subdivision 

The privately owned Cassie Water System serves about 56 of the homes in the Cassie area, which 
is located on the eastern shore of Lake Buchanan.  In addition, approximately 178 homes in the 
area are served by individual private wells.  According to information on the TCEQ website, the 
Cassie Water System has two wells, each with a capacity of 22 GPM.  The wells are 55 feet and 
275 feet deep and are reported to be located in “Precambrian granite” and treatment consists only of 
chlorination.  The system also includes a 20,000 gallon GST, high service pumps with a capacity of 
120 GPM, and a 1200 gallon hydropneumatic tank.  According to TCEQ, the rated capacity of the 
system is 41 GPM. 

The water system includes two shallow wells; however, the capacities of these wells diminish when 
water levels in Lake Buchanan drop below approximately elevation 998 feet.  The distribution 
system only serves a fraction of the homes in the Cassie Subdivision and is reported to be 
undersized with no capability to serve additional homes.  In addition, water consumption restrictions 
will soon be implemented due to falling lake levels.  It has been reported that residents have had to 
truck in water during previous droughts. 

A majority of the homes in the subdivision that are served by individual private wells experience 
failure when water levels in Lake Buchanan drop below elevation 998 feet.  A few residents have 
deeper wells, but these typically have poor water quality (hardness and iron).  Those residents with 
deeper wells often purchase bulk water for drinking purposes, despite having installed water 
softeners and filters to provide some protection to appliances from the high levels of iron. 

Buena Vista Water System (Buena Vista POA) 

The Buena Vista development and water system is located on the north shore of Inks Lake just 
south of Highway 29.  The water system serves approximately 125 connections and includes the 
following facilities: a fixed intake on Inks Lake, a sedimentation basin, four dual media pressure 
filters, a gas chlorination system, and three 7,000 gallon GSTs located on a hill and providing gravity 
service to the majority of the service area (note: water pressures below TCEQ’s minimum of 35 psi).  
A fourth 7,000 gallon GST is located at a booster station with three high service pumps and two 900 
gallon hydropneumatic tanks, which serve connections in the higher parts of the service area. 

Ownership of the system is currently in receivership and is operated by Gulf Utility Service.  There 
are reports that the system has inadequate capacity, storage and pressure, treated water exceeds 
the MCLs for trihalomethanes (THMs), and the system has been frequently cited by TCEQ for low 
chlorine residuals; taste and odor problems have also been reported. 

5.3 Quadrant 3 – City of Marble Falls and Lake LBJ Area 

This area includes several large water systems each serving over 2,000 connections.  The 
participant water systems in Quadrant 3 include the systems operated by the Cities of Marble Falls, 
Cottonwood Shores, Granite Shoals, Highland Haven, Meadowlakes, as well as Kingsland WSC 
and Capstone Water System.  Four LCRA water systems are also located in this quadrant:  
Hamilton Creek, Sandy Harbor, Sunrise Beach, and South Road.   

A majority of the water systems in Quadrant 3 have raw water intakes located on either Lake LBJ or 
Lake Marble Falls; however, three water systems in this quadrant use groundwater.  Also, two of the 
LCRA systems purchase wholesale potable water from the City of Marble Falls. 



 

 29 

The area also includes the City of Horseshoe Bay (not a participant in this study), which serves 
approximately 3800 connections on the south side of Lake LBJ; the City also provides wholesale 
water service to Sandy Harbor. 

Capstone Water System 

The Capstone Water System is privately owned and currently serves approximately 9 connections in 
a relatively new development located east of Highway 281 and south of the City of Marble Falls.  
Groundwater is obtained from two wells in the Ellenburger-San Saba aquifer.  The wells are 
reported to have a capacity of 100 GPM each.  The system includes chlorination facilities, a 40,000-
gallon clearwell, two 150-GPM high service pumps, and a 2000-gallon hydropneumatic tank.  The 
rated capacity of the system is reported to be 95 GPM or 0.137 MGD.  At full build-out, the Capstone 
system is projected to serve 136 connections. 

City of Cottonwood Shores 

The City of Cottonwood Shores is located on the south shore of Lake Marble Falls, just downstream 
of the Wirtz Dam.  The City’s water system serves approximately 536 connections.  

The City operates an intake on Lake LBJ just upstream of the Wirtz Dam.  TCEQ reports that the 
intake capacity is 300 GPM, but the City has the ability to pump raw water into a quarry, which has 
an additional intake in it.  The capacity of the existing treatment system is 350 GPM or 0.504 MGD; 
the treatment process includes coagulation, adsorption clarifiers and gravity filters, transfer pumps, a 
clearwell, and chloramine disinfection.  The distribution system includes high service pumps with a 
TCEQ reported firm capacity of 540 GPM, and 235,000 gallons of elevated storage.  The City of 
Cottonwood Shores currently has an interconnection with the City of Horseshoe Bay due to the poor 
condition of their existing treatment units. 

City of Granite Shoals 

The City of Granite Shoals serves approximately 2100 connections, which makes it one of the larger 
water systems on the north shore of Lake LBJ.  It is reported that there are 11,000 platted lots in 
Granite Shoals; there is potential for substantial growth in the City. 

Granite Shoals obtains raw water from a fixed intake, which is located in a cove on Lake LBJ.   The 
water system includes an intake pipe and four 750 GPM raw water pumps.  The existing WTP was 
built in 2005 and is reported to consist of a coagulant mixing system, upflow/solids contact clarifier, 
microfiltration units, and chloromine disinfection.  The WTP site also includes a 200,000-gallon 
clearwell and high service pumps.  According to the TCEQ website, the reported plant capacity is 
3.073 MGD (or 2,134 GPM).  Potable water storage is provided by two ESTs with a combined 
capacity of 250,000 gallons, and two GSTs with a combined volume of 600,000 gallons.   

The City has indicated that its 1.4 acre site for the existing WTP has room for expansion to meet 
future water demands. 

Hamilton Creek Water System (LCRA) 

The Hamilton Creek Water System serves about 40 connections in an area northeast of the City of 
Marble Falls.  An interconnect to the City of Marble Falls water system was installed in 1998 and for 
several years, Hamilton Creek has received all of its potable water from Marble Falls.  In 2007, the 
LCRA Board approved transferring the Hamilton Creek water system to the City of Marble Falls, but 
LCRA has continued to operate the system since 2007.  However, LCRA recently transferred the 
Hamilton Creek Water System to the City; this system was not included in the proposed sale of the 
other LCRA water and wastewater systems. 

 



 

 30 

City of Highland Haven 

The City of Highland Haven is located just west of the City of Granite Shoals and serves 
approximately 360 connections, as well as Camp Champion.  Although the City is located on the 
shores of Lake LBJ, their water source is 6 groundwater wells (located in the Town Mountain 
Granite Formation).  The wells have a total capacity of 310 GPM; treatment consists of disinfection 
by chlorine, except for the groundwater obtained from the Camp Champion well, which is also 
filtered.  The system also includes a 100,000-gallon clearwell, four 200-GPM high service pumps, 
and two 4000-gallon hydropneumatic tanks.  The rated capacity of the system is reported to be 0.31 
MGD (or 216 GPM).  The City of Highland Haven is interested in the possibility of having an 
interconnect with the City of Granite Shoals for back-up water supply. 

Kingsland Water Supply Corporation 

Kingsland WSC serves just over 3800 connections in the City of Kingsland and surrounding areas of 
Llano County.  Kingsland WSC has a raw water intake on the Llano River branch of Lake LBJ.   The 
intake includes two pumps, each with a capacity of 1800 GPM.   

According to a website article about Kingsland WSC, they have recently constructed and are now 
operating a membrane water treatment process.  Although TCEQ lists the current plant capacity at 
2.51 MGD (or 1740 GPM), Kingsland reports the capacity as 3.0 MGD.  Kingsland WSC also reports 
that it has 250,000 gallons of elevated storage and a total of 868,000 gallons of ground storage. 

City of Marble Falls 

The City of Marble Falls serves approximately 3,200 connections and also provides potable water to 
two LCRA systems, Hamilton Creek and South Road.  

Marble Falls obtains raw water from an intake located on Lake Marble Falls about 3,500 feet west of 
the city center.  The intake system includes a 36-inch intake pipe and three 1200 GPM raw water 
pumps, and a chlorine dioxide feed system for taste and odor control.  Raw water is pumped to the 
City’s WTP, which is located downtown just east of the Highway 281 bridge.   

The treatment system consists of a coagulant mixing tank, an upflow/solids contact clarifier and 3 
dual-media filters.  Chloramine disinfection is accomplished by feeding chlorine and ammonia (LAS) 
into the coagulant mixing tank.  The WTP site also includes two clearwells with a total capacity of 
165,000 gallons and five 1000 GPM high service pumps.  The City reports that the maximum the 
plant can produce is about 3.0 MGD.  

The City is currently operating two ESTs with a combined capacity of 750,000 gallons, three GSTs 
with a combined volume of 815,000 gallons, and one standpipe with a volume of 259,000 gallons.  
The recently completed Flatrock EST, which is located near the Highway 281 and Highway 71 
interchange and at the south end of the new 16-inch potable water transmission main, has a 
capacity of 1.0 million gallons; however, it has not been put into service.  

To meet future demands, the City may increase the treatment capacity at the existing WTP site to 
5.0 or 7.0 MGD; however, space is limited at the existing WTP site.  In addition, the City recently 
acquired a site from LCRA for a future water treatment plant on the south side of Lake Marble Falls 
just southwest of the Max Starcke Dam; a new intake would be constructed just upstream of the 
dam. 

City of Meadowlakes 

The City of Meadowlakes is located adjacent to the southwest corner of the City of Marble Falls and 
serves about 880 connections.  Meadowlakes obtains raw water from a fixed intake in Lake Marble 
Falls.  The intake system includes intake screens installed in gravel beds, an intake pipe, three 750-
GPM raw water pumps, and a sodium permanganate chemical feed system.   



 

 31 

The WTP has three treatment trains and a total capacity of 2.0 MGD (or about 1400 GPM).  The 
original train consists of a coagulant mixing system, a conventional settling basin, and gravity filters.  
In 1995, two 350 GPM Trimite adsorption clarifiers/gravity filters were added.  All three treatment 
trains use chloramines for disinfection.  The WTP site also includes a 200,000-gallon clearwell and 
four 550-GPM high service pumps.  Potable water storage is provided by one 200,000-gallon EST. 

The City expects to reach full build-out by the year 2020 at 960 connections, about 80 more than the 
current number of connections.  Beyond the City’s full build-out, it is anticipated that their treatment 
system will have approximately 1.0 MGD of excess treatment capacity. 

Sandy Harbor Water System (LCRA) 

The Sandy Harbor Water System serves about 97 connections.  It is located in southeast Llano 
County just south of the City of Sunrise Beach and west of the City of Horseshoe Bay.  Since the 
construction of an interconnect pipeline in 2004, Sandy Harbor has purchased wholesale potable 
water from the City of Horseshoe Bay.  It is reported that the interconnection contract specifies that 
Horseshoe Bay will provide up to 110 GPM to meet Sandy Harbor’s peak hour demands. 

South Road Water System (LCRA) 

The South Road Water System serves approximately 57 connections along the south shore of Lake 
Marble Falls just east of the Highway 281 bridge.  The surface water intake and WTP for this water 
system were abandoned in 2002, and the water system has been purchasing wholesale potable 
water from the City of Marble Falls since that time through an interconnect with the City’s water 
system.  LCRA recently transferred the South Road Water System to the City; this system was not 
included in the proposed sale of the other LCRA water and wastewater systems.  

City of Sunrise Beach (LCRA) 

The City of Sunrise Beach serves approximately 920 connections in southeast Llano County on the 
south shore of Lake LBJ.  Originally, the Sunrise Beach system obtained its water from a small 
floating intake on Lake LBJ near the south end of its service area.  Later, wells were drilled near the 
airport to supplement the capacity of the surface WTP and to boost water pressures in the north end 
of the system.  The previous owners had also installed a small WTP at the airport site to treat the 
groundwater obtained from the wells. 

After purchasing the system, LCRA drilled additional wells in the airport area and then abandoned 
the surface water intake and treatment plant.  In 2005, LCRA also decommissioned the treatment 
system for the airport wells, except for chlorination.  Currently, groundwater is obtained from five 
wells at the airport site having a total capacity of 702 GPM.  The wells are 62 to 77 feet deep and 
take water from an alluvial or granite aquifer.  

In addition to the chlorination facilities, the system includes a 19,000-gallon clearwell, 3 high service 
pumps with a total capacity of 1,050 GPM, and a 108,000 GST on Sandy Mountain (which serves as 
elevated storage).  According to TCEQ, the rated capacity of the system is reported to be 905 GPM. 

5.4 Quadrant 4 – Southeast Burnet County 

The Quadrant 4 participants include the City of Marble Falls (also included in Quadrant 3), several 
existing water systems along Highway 71 and Lake Travis, and the Blanco San Miguel 
Development.  The description for the City of Marble Falls system is included in Section 5.3; the 
other participant systems in Quadrant 4 are described below: 

Blanco San Miguel (Ranches and Rivers Realty) 

Blanco San Miguel is a large proposed development that is located primarily in Blanco County, but 
has negotiated a surface water contract with LCRA to receive raw water from Lake Travis.  The 



 

 32 

planned development could ultimately serve as many as 6,000 connections and will include a golf 
course.  

The current raw water contract specifies that Blanco San Miguel would install a floating intake in 
Lake Travis near Windermere Oaks WSC.  Raw water would be pumped through a 5 to 6-mile raw 
water transmission main to a WTP built on the Blanco San Miguel property south of Highway 71.   
However, due to the reliability of intakes located in this part of Lake Travis during drought conditions, 
the developer has had previous discussions with the City of Marble Falls regarding a joint intake on 
Lake Marble Falls just upstream of the Max Starcke Dam.   

Since the developer anticipates building the golf course as one of the first phases of the project, he 
has indicated that he may go forward with a small floating intake at the Lake Travis intake site and 
an 8-inch raw water transmission main to the development.  These facilities would provide irrigation 
water for the golf course and would provide surface water to a small plant that would serve the initial 
phase of the project.  However, he still wants to consider the Max Starcke Dam site as the long-term 
intake solution. 

During the course of this study, the owners of the Blanco San Miguel development have filed for 
bankruptcy. 

Quail Creek Water System (LCRA) 

The Quail Creek Water System serves approximately 40 connections south of Highway 71.  
Groundwater is obtained from two wells located in the Ellenburger-San Saba aquifer.  The system 
includes chlorination facilities, two 6,000-gallon ground storage tanks, high service pumps, and a 
2500-gallon hydro-pneumatic tank.  The rated capacity of the system is reported to be 33 GPM. 

Ridge Harbor Water System (LCRA) 

LCRA’s Ridge Harbor System provides water and wastewater services to the Ridge Harbor 
development on the south shore of Lake Travis near Spicewood.  The water system has 
approximately 158 connections; Ridge Harbor may also provide potable water in the future to 
Muleshoe Bend Park and T-Bar-M Camp, which would add an additional 53 connections to the 
system.  

A floating intake on Lake Travis pumps water the WTP, which includes the following facilities: 
coagulant feed and mixing, two upflow/solids contact clarifiers, three rapid sand gravity filters, 
transfer pumps, a 60,000-gallon clearwell, and chloramine disinfection.  The capacity of the existing 
treatment system is reported to be 140 GPM or 0.2 MGD.  Two high service pumps feed the 
distribution system and pressure is maintained by means of a 3800-gallon hydropneumatic tank. 

In 2008, LCRA had considered a number of improvements to the system, but the construction of a 
new clearwell was the only improvement completed in 2009.  Prior to LCRA’s decision to sell their 
water and wastewater utilities, the capital improvement plan for Ridge Harbor included the 
replacement of the existing clarifiers and filters by 2012 and intake improvements in 2013.  It has 
been reported that Ridge Harbor’s intake experiences problems when the water levels in Lake 
Travis drop below 630-feet MSL. 

Smithwick Mills Water System (LCRA) 

The Smithwick Mills Water System is the only water system that LCRA owns and operates on the 
north bank of Lake Travis. The system currently has approximately 64 connections.  This system 
has access to both groundwater and surface water supplies.  Limited ground water was obtained 
from two wells up until 2006; a third well was drilled in 2006, but it only provided an additional 6.0 
GPM.  In 2008, an intake was installed in Lake Travis along with two 70 GPM submersible pumps.  
The surface water treatment facilities include a coagulant feed and mixing system, a clarifier, gravity 
filters, and transfer pumps; chloramines are used for disinfection purposes.  Groundwater, which is 



 

 33 